THE QUARTERLY PERIODICAL OF THE AMERICAN ACADEMY OF ENVIRONMENTAL ENGINEERS®

. (J iy e - ol d - ar - -
4 |
t‘ i -
L - -

P I \ P B b P
p | / 3 r \ | \ | p— | L— j \ |
l \ ; b £ ) | p E | b\ b
Yy » < / ’ p

| 3 : P y
’ » ’
} ., _\ & o

VOLUME#5'NUMBER | — WINTER 2009+ + # S - Gt e | Gy

ST . 4. = b MTE we

l ) ’

pr

e - S

Glass of 2008

o R e

In Memoriam:
Thomas E.Vik, P.E., BCEE

Y — VSN
| ) K:. 2 ‘

AAEE Sponsored Technical

W.orkshops in 2098: Impacts of Environm
Climate Change in Water and Applied Resenr zntal Engineer-
Woastewater Utilities N and Practjce

= : - ﬁ ' x N
I%AEE at WEFTEC’08 | —, R

Th

Volume 7, Winter 2009

Environmental 27
Engineer: Applied
Research and Practice

g ap—
[...]
Winter 2009 ENVIRONMENTAL ENGINEER: News, Currents, and Careers 25



HAZEN AND SAWYER

Environmental Engineers & Scientists

Wastewater
Stormwater
Environmental Studies
Utility Management
Solid Waste

www.h2m.com

& H2Mm

CELEBRATING
ENGINEERS | ARCHITECTS | SCIENTISTS | SURVEYORS | PLANNERS

75 YEARS

HOLZMACHER, MCLENDON & MURRELL, P.C.
H2M LABS, INC.
H2M ASSOCIATES, INC,
H2M ARCHITECTS & ENGINEERS, INC.

New York and New Jersey (631) 756-8000

EIS/EAS

Planning

Brownfields
Hazardous Waste
Water/Wastewater
Permitting/Compliance

SCIENCE &
ENGINEERING

(845) 735-8300

R www.hdrinc.com

WATER ENGINEERING SERVICES

N Maonsment Circle
Suite 1200
Indianapalis, IN 46204

Telephone (317) 636-4682
Facsimile (317) 97-5211
www.hntb.com

vINTB

I=® LEE & RO, INC.

< Municipal Water & Wastewater Processes
* Pumping Stations and Pipelines
« Industrial Waste/Environmental
1199 South Fullerton Road, City of Industry, CA 91748
Tel: 626/912-3391 Fax: 626/912-2015

www.lee-ro.com

Walnut Creek
(925) 937-4050

Sacramento
(916) 631-0111

San Diego
(858) 5584411

tal Mar it

* Enviror
« Transportation Engineering
* Architectural Services

« Civil/Sanitary Engineering
« Solid Waste Engineering
Offices across Morth America

In Macon call (478) 474-6100

stantec.com

N\)ALCOL

IRNI

Solutions for Life”

800.759.5020
offices worldwide » www.pirnie.com

Tighe&Bond

Engineering solutions in New England since 1911.

53 Southampton Road, Westfield, MA 01085 Tel: 413-562-1600

Additional offices in:
Danbury, CT; Middletown, CT, Pocasset, MA; Shelton, CT, and Worcester, MA

www.tighebond.com

] _- t
www. mwhglobal.com

&

Whitman, Requardt and Associates
Engineers and Planners

Full Range of Municipal and
Industrial Environmental Services

Headquarters: Baltimore, MD 410-235-3450
Branch Offices: Richmond, VA ¢ York, PA

Poiliution, Ervironment, Energy and Aesources
WWW.DBEIEHE.COM

12300 Twinbrook Parkway, Suite 410
Rockville, MD 20852

301-816-0700 « Fax 301-816-9201
Mobile 202-352-7812

peer! @ix_netcom.com

Lilia A. Abron, Ph.D., P.E., DEE
President

Engineers » Scientists » Planners

WIlliSENGINEERS

1520 South Boulevard
Charlotte, N.C. 28203
Phone: 704/377-9844
Fax: 704/377-2965

Water
Wastewater

real vision
I e o
realit The better way ... the next step to
lJ innovation ... the small improvement
that makes the big difference.
! Visualize the future.
Then call PBS&).

Offices throughout the US / pbsj.com /" Boo.477.7275

Solid Was_le

Kennedy/Jenks Consultnats
Engineers & Scientists

+Water & Wastewater Treatment
« Environmental Engineering
+ Site Utilities Design

Offices throughout the
Western United States

www.Kennedy]enks.com

26 ENVIRONMENTAL ENGINEER: News, Currents, and Careers

ASHOK M. SANGHAVI, P.E., DEE, QEP
PRESIDENT
asanghavi@wvdsl.net

e N

. B
S&S ENGINEERS, INC.

S & S ENGINEERS, INC.

* ENVIRONMENTAL
501 EAGLE MOUNTAIN ROAD * WASTEWATER SYSTEM
CHARLESTON, WV 25311 * WATER SUPPLY

* INDUSTRIAL WASTE
+ SOLID WASTE
* LAND SURVEYING

(304) 342-7168
(304) 342-7169 FAX
s-s-eng@wvdsl.net

Winter 2009

Place Your Ad Here

For details, call Al
Whalen, our

Advertising Sales
Manager at
Craig Kelman &

Associates,

at 866-985-9782.




Volume 7, Winter 2009

Environmental Engineer:
Applied Research and Practice

MITIGATION OF OZONE-INDUCED BROMATE BY CARBON DIOXIDE
AND CHLORINE/AMMONIA PROCESSES
David Eberle, Zaid Chowdhury, Laurel Passantino, and Steve Bontrager ............ccccccucee.e. 29



Instructions to Contributors

PURPOSE AND SCOPE

Environmental Engineer: Applied Research and Practice, 1s a peer-re-
viewed journal focused on practical research and useful case studies
related to the multi-disciplinary field of environmental engineering.
The journal strives to publish useful papers emphasizing techni-
cal, real-world detail. Practical reports, interesting designs and
evaluations of engineering processes and systems are examples of
appropriate topics. Papers relating to all environmental engineering
specialties will be considered.

MANUSCRIPT REQUIREMENTS:

Manuscripts should follow the general requirements of the
ASCE authors’ guide (http://www.pubs.asce.org/authors/index.
html#1) and should be submitted electronically in WORD format
to the Editor and Assistant Editor.

C. Robert Baillod, Ph.D., P.E., BCEE
Editor e-mail: baillod@mtu.edu

Yolanda Moulden

Assistant Editor email: YMoulden@aaee.net

For questions or hard copy submission, please contact:
Yolanda Moulden, Assistant Editor

AAEE

130 Holiday Court, Suite 100

Annapolis, MD 21401

ATTN: Yolanda Moulden

(410) 266-3311

(410) 266-7653 (Fax)

REVIEW PROCESS

All papers submitted to the journal are subject to critical peer
review by three referees, who have special expertise in a particular
subject. The Editor will have final authority over a paper’s suitabil-
ity for publication.

CATEGORIES

Papers may be submitted in the following areas:

Applied Research

Original work presented with careful attention to objectives,
experimental design, objective data analysis, and reference to the
literature. Practical implications should be discussed.

28 Environmental Engineer: Applied Research and Practice winer 2009

Review

Broad coverage of an environmental engineering application
or a related practice with critical summary of other investigators’ or
practitioners’ work.

Practical Notes
Novel methods that the author(s) have found to be sufficiently
successful and worth recommending.

Case Studies
Recently completed projects or studies in progress that empha-
size novel approaches or significant results.

Design/Operation
Conceptual or physical design or operation of engineering
systems based on new models or techniques.

Management

Papers describing novel approaches to problems in environ-
mental management, or to the global, sustainability or business
asects of environmental engineering.

ABSTRACT

An abstract of up to 200 words should be provided, including
a statement of the problem, method of study, results, and conclu-
sions. References, tables, and figures should not be cited in the
abstract. Up to six key words or terms should be included for use
by referencing sources.

PHOTOGRAPHIC CONSENTS

A letter of consent must accompany all photographs of persons
in which the possibility of identification exists. It is not sufficient to
cover the eyes to mask identity.

License to publish will be required.



MITIGATION OF OZONE-INDUCED BROMATE BY
CARBON DIOXIDE AND CHLORINE/AMMONIA PROCESSES

David Eberle!, Zaid Chowdhury?, Laurel Passantino®, and Steve Bontrager*

ABSTRACT

Mitigation of ozone-induced bromate by
carbon dioxide and chlorine/ammonia
processes was studied at the Greenway
Water Treatment Plant located in Peoria,
AZ. Plant scale and bench-scale testing
were performed to assess practicality and
to determine the influence of source water
on bromate formation, especially with
respect to bromide concentrations. Results
indicated that both of the approaches were
able to reduce bromate yield by 35 percent
or more depending on the raw water qual-
ity. Mitigation effectiveness depended on
the 0zone/TOC dosage, and at an O,/TOC
ratio of 1.0 mg/mg, neither process was ex-
pected to reduce bromate formation below 8
pg/L on a consistent basis. Carbon dioxide
addition appeared to perform slightly

more consistently compared to the chlo-
rine/ammonia process. However, based on
other economic, social, and environmental
considerations not discussed in this paper,
the chlorine/ammonia process appeared to
be the best alternative to mitigate bromate
formation in order to allow higher ozone
dosages and thereby enhance taste, odor,
and TOC removal.

INTRODUCTION

Since the first ozone water treatment plant
was constructed in 1893, municipal water
utilities around the world have been utiliz-
ing the disinfection properties of ozone
(Langlais et al. 1991). One hundred years
later, the interest in ozone continued as the
suspected carcinogenic properties of triha-
lomethanes, formed when natural organic
matter reacts with chlorine, became more
publicized. With over 250 water treatment

plants utilizing ozone in the United States
alone, the number of utilities consider-
ing the use of ozone for water treatment
remains on the rise (Hesby 2005).

Ozone (O,) is an unstable and highly
reactive molecule with strong oxidizing
capabilities. In water treatment, O, is
primarily used for oxidation (e.g. taste
and odor, color, and micropollutants) and
disinfection (viruses, Giardia lamblia, and
Cryptosporidium). Because of the molecule’s
reactivity, however, the formation of disin-
fection byproducts (DBPs) may also result;
specifically bromate (BrO,”). In 1998, the
United States Environmental Protection
Agency (USEPA) promulgated the Stage
1 Disinfectants/ Disinfection By-Prod-
ucts Rule, which established a maximum
contaminant level (MCL) of 10 pg/L for
bromate (BrO,"), based on a running an-
nual average of monthly samples (USEPA,
1998). At the time of setting this standard,
it was accepted that a health based standard
would be lower, but the practical analyti-
cal limit at that time did not allow setting
a lower standard. Therefore, it is possible
that the standard will be lowered in the
future. With BrO,~ formation a function
of water quality characteristics including
bromide (Br”) concentration, temperature,
ozone dose, natural organic matter, pH, and
contact time, some utilities have resorted
to BrO, mitigation strategies in order to
maintain a consistent C'T without violating
the MCL (Amy et al. 1998a).

BrO," is formed through complex,
multi-step interactions of bromide (Br”)
with molecular O, and hydroxyl radicals
(OHe) that are formed during ozonation of
water. 1o reduce BrO,” formation dur-

ing ozonation, utilities commonly lower
pH, add hydrogen peroxide (H,O,), or
add ammonia (NH,) prior to ozonation.
Among them, lowering pH is perhaps the
most well-known and widely practiced way
by which BrO,~ mitigation has been car-
ried out in the past. To reduce BrO,", the
water’s pH is reduced through mineral acid
(e.g. sulfuric acid) or carbon dioxide (CO,)
addition. Lowering the pH decreases the
OH?- concentration, decreasing BrO," for-
mation via the OHe pathway. A less
conventional method of adding H O, after
O, addition acts to quench molecular O,. If
BrO," is primarily formed via the molecu-
lar O, pathway, reducing O, concentrations
will help to mitigate BrO,~ formation.
Other studies have shown the addition of
NH, also reduces BrO,~ formation through
the creation of bromoamines, which are
subsequently converted to Br™ and nitrate
during reactions with O, (Amy et al.
1998a). Further investigations of the NH,
process have shown that the addition of

a small amount of chlorine (Cl,) prior to
NH, addition will reduce BrO,~ formation
beyond that of NH, addition alone (Wert
et al. 2007). The addition of Cl, prior to
NH, helps to oxidize Br™ to hypobromous
acid before it reacts with NH, to form
bromoamines (Buffle, 2004).

The City of Peoria, Arizona (City)
Greenway Water Treatment Plant (GWTP)
uses pre-ozonation followed by conventional
flocculation/sedimentation, biologically
active GAC filtration, and chlorination
(Figure 1). The GWTP lies at the end of
the Arizona Canal (Figure 2); its source
water, controlled by the Salt River Project
(SRP), consists of groundwater pumped

Winter 2009 Environmental Engineer: Applied Research and Practice 29



16 mgd

Ozone

FIGURE | City of Peoria Greenway WTP Process Flow Diagram

Polymer
Coagulant

Chlorine
Caustic

o

Ozone -
Arizona Pre-Sed Contactor Floc/Sed Biologically Finished Distribution
Canal Basin Basin Active GAC Water System
Recycle Filters Reservoir
Stream
FIGURE 2 Greenway WTP Source Water Contributions
Peoria
GTCCI'I\\"ZI}’
wTP
Glendale
Cholla
s Scottsdale
WIT Chaparral
1 Phoenix N Wip
Deer Valley FLOW
t WTP
CHJUII([\VHL{.‘T t -
z Phoenix
Wells t 24" Street 1
t t 1 WiE Wells 1
Gl’lilllld\\"[ll(.'r 1 1 t
Wells Ap ; erde/
Groundwater QOJ\@ t éﬂﬁi‘::lzr

Wells

T Groundwater
Wells

from wells along the canal and surface water
from the Salt and Verde Rivers and the
Central Arizona Project (CAP) Ganal. With
other water treatment plants and agricul-
tural customers also receiving water from
the canal, GWTP’s source water quality
changes daily. Presently, O, at the GWTP
is not used at sufficient doses to achieve
primary disinfection; however, the applied
dose is believed to be aiding the removal

of taste and odor (T&O) compounds and
enhancing biofiltration. Due to the presence
of moderate and fluctuating concentrations
of Br in the source water, O, dosages are
kept to a minimum to control the formation
of BrO,” below the City’s target of less than
8 micrograms per liter (pg/L), which is 80
percent of the MCL.

In 2005, an initial study of the GWTP
ozonation and GAC filtration processes
was conducted to further optimize its
operation by lowering BrO,~ formation
and 1mproving the removal of disinfection
byproduct (DBP) precursors and T&O
compounds. The primary reasons for this
study were:

* An optimized ozonation step will
ensure reliable compliance with the

BrO3‘ MGL while increasing the dis-

infection ability for the unit process.

* Improving the removal of total
organic carbon (TOC) through
optimized operation of the ozone
system and GAG biological filters
will reduce DBP concentrations in
the distribution system, in particu-
lar, total trihalomethanes (T'THM),
aiding in compliance with the Stage
2 DBP Rule which will commence
in 2012.

* The optimized use of ozonation and
GAC biological filtration will result
in better tasting water due to addi-
tional removal of T&O compounds.

The mitial study utilized bench-

scale testing to evaluate three potential
BrO,™ mitigation strategies: pH depression,
Cl/NH, addition, and H,O, addition.
Two of the mitigation strategies tested

on the bench-scale, pH depression and
Cl,/NH, addition, were determined to be
effective in controlling BrO,~ to a very low

30 Environmental Engineer: Applied Research and Practice winer 2009

level while allowing more effective utiliza-
tion of the ozonation system. The study
recommended that full-scale demonstration
testing of these two alternatives be per-
formed before one of the approaches was
selected for full-scale implementation. The
study also recommended that the impacts
of GWTP’s source water on Br~ concen-
trations and BrO,~ formation be evaluated.
The objectives of the follow-up full-scale
demonstration testing and supplemental
bench-scale testing follow-up study, de-
scribed herein, were to:

* Compare the effectiveness of CO,
addition and the Cl,/NH, processes
in mitigating BrO,~ formation at
plant scale, allow operators the op-
portunity to gain familiarity with the
processes, and identify any system
constraints that should be consid-
ered during the design phase.

* Determine the impact of water qual-
ity variations in the Arizona Canal
on BrO," formation, especially
with respect to Br™ concentrations
through bench-scale experiments.



FIGURE 3 CO, Addition Testing Schematic
Carrier
Water CO,
< Ozone
PSF System
Ozone
Arizona Pre-Sed Contactor
Canal Basin
Recycle Stream
FIGURE 4 Cl5/NH; Addition Testing Schematic
Carrier
‘Water
Chlorine
- Ozone
@ Y
Ozone
Arizona Pre-Sed Contactor
Canal Basin Aqua
Ammonia
Recycle Stream Carrier
‘Water

METHODS AND MATERIALS

Full-Scale Testing Overview

Full-scale demonstration testing of the two
BrO,” mitigation strategies was conducted
from February to September 2008. Carbon
dioxide addition testing was performed
from February 27, 2008 to April 2, 2008,
when plant flows averaged 7.1 mgd.
Because of various water quality and O,
system limitations, the period between
March and July was spent preparing for
the CL/NH, process testing. CL/NH,
testing was performed from July 15, 2008
to September 2, 2008, when plants flows
averaged 11.5 mgd. During the full-scale
demonstration, the raw water pH ranged
from 7.0 to 8.3, and the raw water tempera-
ture ranged from 14°C to 34°C.

Carbon Dioxide Addition. CO, was